
 
 

1 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

 

 

 

 
 
 

PRINCE ALBERT MUNICIPALITY 

 
 

TECHNICAL REPORT FOR THE  
UPGRADE OF THE KLAARSTROOM  OXIDATION POND 

WASTEWATER TREATMENT SYSTEM 
(REVISION 2) 

 
SUBMITTED BY :  

 

 

Physical Address: 55 Bult Street 

UPINGTON 

8800 

 

Postal Address:          P O Box 1155 

UPINGTON, 8800 

 

Tel Number:  +27 54 337 6600 

Fax Number:  +27 54 337 6699 

E-mail:   gertm@bvinc.co.za 

 

Enquiry:  G.H. Meiring 

 

 

 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

2 
[...]
7. Proposed Project Implementation Schedule .......................................................................25 

8. Motivation for the additional expenses above the norm ......................................................26 

Pro’s: .....................................................................................................................................26 

Con’s .....................................................................................................................................26 

9. CONCLUSION ...................................................................................................................27 

 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

3 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

 

 

TABLE OF FIGURES 

 

Figure 1: Locality Map of the Prince Albert Municipality ............................................................. 4 

Figure 2: Existing Wastewater Pump Station and inlet to Anaerobic Pond ................................. 5 

Figure 3: Analysis of Klaarstroom WWTP Treated Effluent ........................................................ 6 

Figure 4: Existing Klaarstroom Oxidation Pond System ............................................................. 7 

Figure 5: Chlorine contact tanks for treated effluent ................................................................... 8 

Figure 6: Existing Septic Tank structurally very unsound; not used ............................................ 9 

Figure 7: Typical Cross Section of a Horizontal Flow Reedbed .................................................13 

Figure 8: Example of an Oxidation Pond and Reedbed in the Kruger National Park .................15 

Figure 9: Proposed Layout of Refurbishment and Improvement works for Klaarstroom WWTP 16 

Figure 10: Illustration of a typical crawling irrigator ....................................................................18 

Figure 11: Position of test pits for geotechnical investigation .....................................................20 

Figure 12: Photograph of site from south looking north .............................................................21 

Figure 13: Photograph of site from north looking south .............................................................21 

Figure 14: Summary of Estimated Project Cost .........................................................................23 

 

LIST OF ANNEXURES 

Annexure A – Detail Cost Estimate of Proposed WWTP 
Annexure B – Preliminary Earthworks model for layout of ponds 
Annexure C – Soil Analysis Results from Test Pits 
Annexure D – Proposed Project Execution schedule 
Annexure E - Photographs of Reed Beds and Oxidation Ponds completed by BVi 
 
 

 
 

 

 

 

 

 

 

 



 
 

4 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

 

TECHNICAL REPORT FOR THE  

UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER 

TREATMENT SYSTEM 

1. BACKGROUND 

The village of Klaarstroom is located adjacent to the N12 National Road between Beaufort West and De 
Rust at the northern end of Meiringspoort, about 60 km east of Prince Albert and 95 km north-west of 
Uniondale. 

 

 

Figure 1: Locality Map of the Prince Albert Municipality 

Klaarstroom resorts under the Prince Albert Local Municipality and has a population of approximately 600 
persons. The village is located south of the N12 National Road and the existing wastewater treatment 
plant is located north of the N12. All wastewater from the village is pumped to the wastewater treatment 
plant. 

 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

5 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

2. EXISTING INFRASTRUCTURE 

The village of Klaarstroom is fairly well serviced in terms of water, sewage, electricity and roads. The 

wastewater is collected at a central pump station in the village and then pumped through a 100mm 

diameter rising main over a distance of 800m to the wastewater treatment plant. 

 

 

 

 

 

 

 

Figure 2: Existing Wastewater Pump Station and inlet to Anaerobic Pond 

The existing wastewater treatment plant comprises only two ponds. The first pond is an anaerobic pond 

followed by a single facultative pond from where the final effluent is discharged into two 5000 liter tanks 

where the water is chlorinated. 

 A small pump abstracts the water from the tanks and then feeds a small sprinkler system (2 x sprinklers) 

located north of the existing plant where it is irrigated onto the veld. The design capacity of the pond 

system is given as 50m3/day and it was constructed in 1970. Records indicate a measured daily flow with 

peaks of up to 80 m3/day which is approximately 60% higher than the current design capacity. 

The current disposal of effluent takes place by sprinkling the treated effluent in the veld from where it 

could eventually end up in the Groot River south of Klaarstroom. The existing wastewater treatment plant 

is located on the lower slopes of the Swartberg Mountains at the Great Karoo entrance to Meiringspoort. 

The current site has a medium to sharp slope in a southerly direction towards the N12 National Road. This 

is considered a good site for the wastewater works as well as its proposed extensions, as the natural slope 

assists in allowing gravity flow through the system and also decreases the volumes of earthworks required 

for construction of the pond embankments. 

The existing septic tank has not been in use for many years and is structurally beyond repair. The current 

rising mains appear to be in reasonable condition with isolating valves in place to control the outlet flow. 

 

 

 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

6 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

 

Figure 3: Analysis of Klaarstroom WWTP Treated Effluent 

 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

7 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

An analysis of the treated effluent dated August 2015 indicates that the current effluent is basically non-

compliant with all the important parameters. The Total Suspended Solids on the final effluent is very high 

at 88mg/l and far exceeds the allowable minimum of 25mg/l. Similarly, the COD and Ammonia levels are 

much higher than the allowable limits. It is therefore clear that the Klaarstroom WWTP is both 

hydraulically (flow) overloaded, as well as organically (chemical load) overloaded. 

 

 

 

Figure 4: Existing Klaarstroom Oxidation Pond System 

 

 

 

 

 

 

Inlet Works 

Anaerobic Pond 

Facultative Pond 

Chlorine Contact Tanks 



 
 

8 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

 

3. PROPOSED IMPROVEMENTS TO THE OXIDATION POND SYSTEM 

BVi Consulting Engineers’ brief was to provide a proposal for the upgrade of the oxidation pond system 

to increase the capacity and improve the quality of the Final Effluent. 

Given the population of approximately 600 persons living in the village, a theoretical calculation was 

conducted to determine the approximate daily flow expected at the treatment plant. This takes into 

account a population growth of 0.5% per annum over a period of 20 years. 

 A flow was calculated using a per capita run-off of 100 liters per person per day, a peak factor of 1.8 and 

the possibility of 15% storm water infiltration. This calculation returned an Average Dry Weather flow of 

61m3/day or 0.71 l/s. The Peak Wet Weather Flow was calculated to be 127m3/day or 1.47 l/s.  

 

 

 

 

Figure 5: Chlorine contact tanks for treated effluent 

 

 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

9 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 6: Existing Septic Tank structurally very unsound; not used 

3.1. PROPOSED SCOPE OF WORKS FOR UPGRADE 

Typically, when a treatment plant is designed, the inlet works is designed to accommodate the peak 

flow and the remainder of the plant process units is designed for the Average Dry Weather Flow. 

Given the existing layout of the plant and the analysis results of the Final Effluent received, , it is 

proposed that the existing plant be converted to a system comprising conventional oxidation ponds 

with a single horizontal flow reedbed in series, followed by a storage pond.  

The following components are proposed: 

1. Construct a new Inlet Works to provide for screening, dual grit removal channels and flow 
measurement.  
 

2. The existing old septic tank (approximately 23 m3) has a retention period of less than 24 hours. In 
addition, it is in a very poor structural condition and no longer in use. It is therefore suggested 
that both this tank be omitted from the process and demolished upon completion of the new 
works. 
 

3. As the depth of the current single anaerobic pond is unknown, and the volume thereof probably 
completely filled with sludge, it is suggested that two new anaerobic ponds are constructed.  The 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

10 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

anaerobic ponds are suggested to have a combined retention period of 24 hours. This should be 
sufficient to break down the organic fraction (COD) of the wastewater by at least 50%. Dimensions 
of 5.5m x 5.5m x 3.5m depth are suggested for each pond. The incoming wastewater is to enter 
the dual ponds at floor level and are to be operated in parallel. Only the primary ponds are to be 
lined with an HDPE Lining to prevent seepage of raw sewage into the water table below. 
 

4. The existing facultative pond (large pond) is to be refurbished and reshaped to encourage plug 
flow to have final dimensions of 58m x 30m x 1.20m deep. The area is approximately the same as 
what the existing pond is at the moment. A total retention period of 25 days is provided for. The 
provision of oxygen by means of algal photosynthesis and wind action allows the ammonia to be 
nitrified and converted to nitrates and nitrites in this pond. 
 

5. The existing anaerobic pond is to be modified and reshaped to create a new secondary aerobic 
pond with dimensions of 38m x 15m x 1.00m deep. 
 

6. Construction of a 2nd secondary aerobic pond of 38m x 15m x 1.00m deep. Each of the secondary 
ponds to provide a retention period of 5.5 days or a total of 11 days. 
 

7. Construction of a single Horizontal Flow Reed Bed with dimensions of 60m x 20m x 0.60m deep 
for polishing of the final effluent and to facilitate denitrification. Denitrification is achieved by 
allowing the nitrate/nitrite rich water from the ponds to flow through the reedbed where anoxic 
conditions exist. In addition, the reeds will also take up a percentage of the nitrates/nitrites as 
nutrition for plant growth. The reedbed will need to be lined with an HDPE membrane to contain 
the growth of the plants. 

8. Construct a Storage Pond with capacity to store at least 7 days of flow. Typical dimensions will be 
40m x 20m x 1.50m deep.  
 

9. The water from the last pond can then be utilized for irrigation of parks and sports fields. At 
Klaarstroom, this will be possible to do using a gravity system as the wastewater treatment plant 
is located at a higher elevation than the village. It is proposed to construct a 160mm dia uPVC 
pipeline of 300m in length which would terminate in a 6m dia x 1.8m high lined galvanized dam 
at the sports fields.  
 

10. A small pump station will be provided at the dam to provide a flow of 4.5 l/s at a head of 3.5 bar 
feeding a Rotrix crawling irrigator which will be used to irrigate the sports field. The pump station 
required may be solar powered should mains electricity not be available. 
 

11. A chip doser for the dosing of a calcium hypochlorite solution into the circular dam will be 
provided to disinfect the final effluent prior to irrigation to avoid any pathogens from remaining 
in the irrigation water. This is a precaution to prevent infection during sports injuries. 

The above proposed configuration will have a total retention period of approximately 45 days at Peak Dry 

Weather Flow which is the accepted norm for oxidation pond systems. If retention periods are shorter 

than this, the natural bacterial die-off will be insufficient and very high bacterial counts will occur such as 

the case is currently.  

 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

11 
C:\Users\Enviro4\Documents\Klaarstroom 0733\Technical Report for Klaarstroom Oxidation Ponds Revision 2 - 30092018.docx 

3.2. Process Description of Oxidation Pond systems 

A pond system processes wastewater in shallow earth basins, referred to as stabilization or oxidation 

ponds. Pond systems are very popular in small communities due to low construction and operating 

costs. In rural areas, where large areas of relatively cheap land are available and towns and villages 

are quite small, this is often the preferred system. Oxidation Ponds are a natural treatment system 

which means that the wastewater is treated under naturally occurring conditions and that the process 

cannot be manipulated by external means.   

 

 

3.2.1. Classification of ponds 

Ponds are classified according to the nature of the biological process taking place: 

 

• Aerobic – stabilization in the presence of oxygen 

• Anaerobic – stabilization without the presence of oxygen 

• Aerobic-anaerobic, or facultative ponds 

Ponds can be used singly or in various combinations to treat wastewater. Experience has shown 

that a combination of various types of ponds in series is best for the treatment of domestic 

wastewater.  

Anaerobic ponds are especially effective in bringing about rapid stabilization of waste that is high 

in organic content, while aerobic ponds are more suited to stabilising the soluble organic 

component. Anaerobic ponds are usually used in series with the other types, enabling almost 

complete stabilization of the effluent.  

 

3.2.2. Limitations of Oxidation Pond Systems 

Compared to conventional treatment plants, ponds produce a stable effluent that does not 

always comply with the General Limit Values as required by law, due to the excessive amount of 

suspended solids in the final effluent. These suspended solids are primarily due to the nature of 

oxidation ponds which utilize algae to provide the oxygen required in the process.  

 

3.2.3. What does the Algae do? 

Algae are essentially plants that utilize carbon dioxide, nutrients in the waste water and sunlight 

to produce sugars and oxygen through photosynthesis. The problem with algae is that they have 

a neutral density. This means that both live and dead algae do not settle to the floor of the pond, 

nor does it float to the surface, it basically remains in suspension in a uniform concentration 

through the water profile in the ponds.  

 



TECHNICAL REPORT FOR THE UPGRADE OF THE KLAARSTROOM  OXIDATION POND WASTEWATER TREATMENT 
SYSTEM: (REVISION 2 – Sept 2018) 

 

12 